

TEST REPORT

Sample Name : Modified inorganic powder composite
building veneer sheet 3D series

Entrusted By : PHOMI MCM CO. LTD

Report No. : WT2021B01C00200



PHOMI MCM CO., LTD

TEST REPORT



Report No.: WT2021B01C00200

Sample name	Modified inorganic powder composite building veneer sheet 3D series	Test Type	Commissioned Testing
Entrusted By	Phomi MCM CO.,LTD	Trademark	PHOMI
Produce By	Phomi MCM CO.,LTD	Sample	2 sheets
Date received of sample	2021-1-25	Test date	From 2021-2-22 to 2021-6-7
Batch Date of sample	2021-1-7	Size of sample	296x208x3mm
Test standard	JC/T 2219-2014(2017)«Modified inorganic powder composite building veneer sheet»		
Test item	1.Chemical resistance 2.Artificial aging resistance		
Test result	After testing, the test results of the items sent to the inspection samples meet the technical requirements of outdoor walls in JC/T 2219-2014 (2017) standard, and the test results passed.		
Issuing date	2021-06-28		

TEST REPORT

Report No.: WT2021B01C00200



No.	Test Item		Test Standard	Test result	Result	Test Standard
			JC/T 2219-2014(2017) outdoor wall		※	rd
1	Chemical resistance	Acid resistance	No surface cracking, no layering, obvious discoloration	No surface cracking, no layering, obvious discoloration	Pass	JC/T 2219-2014(2017) 6.14
		Alkali resistance	No surface cracking, no layering, obvious discoloration	No surface cracking, no layering, obvious discoloration	Pass	
2	Artificial aging resistance	Aging Time	2000h	2000h	Pass	JC/T 2219-2014(2017) 6.9
		Appearance	No blisters, no crack, no layering	No blisters, no crack, no layering	Pass	
		No Pulverization	≤1 level	0 level	Pass	GB/T 16259-2008 GB/T 1766-2008
		Discolor	≤2 level	2 level	Pass	

